Opel

List of parts

    Gm-part number Genuine part number Description Range
    POWER STEERING PUMP (CONTD.).C25XE[L80],X25XE[L80] PETROL ENGINES
    1 90410957 9 48 041 PUMP,ASSY.,WITH PULLEY (EXCHANGE PART 93175558 59 48 025 OPEL,R1700012 VAUXHALL) (NLS.- NO REPLACEMENT PART) (C) -T1039999 (C)-T9019999
    1 90531706 9 48 073 PUMP,ASSY.,WITH PULLEY (EXCHANGE PART 93175560 59 48 026 OPEL,R1700013 VAUXHALL) (NLS.- NO REPLACEMENT PART) (PRODUCTION NO. 90538731) (C) V9000001-
    2 90501034 9 51 928 -SHACKLE
    3 11097651 20 00 911 -SCREW,HEX.HD.,SHACKLE TO BRACKET
    1 R1700012 PUMP,ASSY.,WITH PULLEY,EXCHANGE (FOR VAUXHALL) (NLS.- NO REPLACEMENT PART) (C) -T1039999 (C)-T9019999
    1 R1700013 PUMP,ASSY.,WITH PULLEY,EXCHANGE (FOR VAUXHALL) (CORE RETURN NO. C1700013) (C) V9000001-
    4 90469418 9 51 886 BRACKET,WITH BUSH,POWER STEERING PUMP (IDENT PP) (NLS.- USE 90499208 9 50 410,W/1- 90495067 6 84 129)
    Примечание:NOT USED WITH AIR CONDITIONING
    (C) -R1003103 (C)-R9
    5 90499208 9 50 410 SUPPORT,POWER STEERING PUMP (IDENT PR)
    Примечание:NOT USED WITH AIR CONDITIONING
    (C) R1003104-S1 (C)R9-S9
    6 90531716 9 50 453 SUPPORT,POWER STEERING PUMP (IDENT BJ)
    Примечание:NOT USED WITH AIR CONDITIONING
    (C) T1- (C)T9-
    7 11094041 20 05 474 SCREW M10 X 78,BRACKET TO ENGINE
    Примечание:NOT USED WITH AIR CONDITIONING
    8 11093611 20 05 200 SCREW,M8 X 25,PUMP TO SUPPORT BRACKET (NLS.- USE 11093612 20 05 973) (C) -S1 (C)-S9
    9 11093801 20 05 215 SCREW,M8 X 65,PUMP TO SUPPORT BRACKET (C) -S1 (C)-S9
    9 11098031 20 05 634 SCREW,M8 X 85,PUMP TO SUPPORT BRACKET (C) T1- (C)T9-
    10 11095291 20 00 347 SCREW,HEX.HD.,PULLEY TO PUMP